CHECK LIST FOR CONCRETE PERMEABILITY TEST

PROJECT Mumbar Maotro Line 3 \ s
CLIENT Mumbai Metro Rail Coorporation K
CONSULTANT MAPLE
| CONTRACTOR L&T -STEC JV MUMBAI (LTS) MMR(
TION Lab Casting yard
| ‘ Casting of speomen 22 01 2020
! #te of commencement of test 19 'J? 2020
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e———— CHECKLIST FOR RCPT TEST -
PROJECT Mumbai Metro Line 3 L

CLIENT Mumbai Metro Rail Coorporation
CONSULTANT - MAPLE

_CONTRACTOR L&T -STEC JV MUMBAI (LTS)

Date of Casting - 22/01/207°

) ructure [LTS TM-1222 M40 Lining Date of Testing . 22/02/202°
R DESCRIPTION. Time | Cell no:1]| Cell no:2 Remarks
_Io Initial Reading in mA 19:01 329 298
130 Current reading at 30 minutes in mA 19:31 316 30.6
| lso_ |Current reading at 60 minutes in mA 20:01 31.9 31.2 B
_}_9:;_ Current reading at 90 minutes in mA 20:31 327 3358
4 o Current reading at 120 minutes in mA 21:01 34.4 34.5
1 liso  |Current reading at 150 minutes in mA 21:31 345 25.1
| 180 |Current reading at 180 minutes in mA 22:01 36.1 36.3
i. ~l210  |Current reading at 210 minutes in mA 22:31 37.4 37.4
, 1220 |Current reading at 240 minutes in mA 23.01 382 384
; [270 Current reading at 270 minutes in mA 23.31 394 39.4
| 1300 Current reading at 300 minutes in mA 00:01 40.5 401 |
JT [230  |Current reading at 330 minutes in mA 00:31 416 412 1
| Iss0 |Current reading at 360 minutes in mA 01:01 412 422 |
Total Time 398.3 397.7
0O--Charged passed in Coulombs l
0--900*(2*130+160+... 1330)+(10+1360) Q= 784 781
782
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Split TensileTest on cylindrical
concrete samples
(As per -ASTM C 496)

Format No.: LTS/QC/P07/F38

ol

QA-QC Engineer

PROJECT - Mumbai Metro Line 3

CLIENT : Mumbai Metro Rail Coorporation

CONSULTANT - MAPLE

CONTRACTOR - L&T-STEC JV MUMBAI (LTS)

Grade of concrete M40Lining

Number of samples tested 3

Specimen size 150x300 mm

Volume of cylinder 0.0053M3

Technical ref: ASTM C 496

T el A e T e
1 13.49 340.40 4.82
2 LTS-TM 1222 | 22-01-2020 | 19-02-2020 28 13.45 352.40 4.99
3 13.50 370.30 5.24
Average Split Tensile Strength 5.01
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